{\ LOMBARD IN&u: rocssurerrocs

A KOHLER. COMPANEngine: LDW 903 Drawing: D

TIMING/SPEED GOVERNOR

POS. |CODE DESCRIPTION Qty
1 1541.193 rocker arm (inlet/eXhaust) 3
1 6045.111 ROCKER ARM ASS.Y 1
2 9850.088 adj.screw 6
3 3240.008 nut M 6 6
4 9850.110 adj.screw 3
5 3240.151 nut 3
6 1541.220 inj.pump rocker arn 3
7 8615.105 rock.arm shaft support 4
8 7625.130 washer diam. 10,2 4
9 3240.033 nut M 10 4

10 6800.088 stud M 10 X 45 4
12 8430.061 lockpin 4 X 14 1
13 000.148 plug diam.11 2
14 1970.460 sleeve 1
16 1541.193 rocker arm (inlet/eXhaust) 3
17 1970.450 sleeve for engine with hydr.pump fitting on 3rd PTO 1
17 1970.461 sleeve 1
18 3580.035 cam (4300 > G/1"'") 1
19 730.376 screw (unified with that one of pos.D 19a) 1
1%9a 9730.398 vacuum pump SCrew 1
20 1200.233 O ring 40,95 X 2,62 1
21 B800.026 flange 1
2la 3855.134 flange for vaccum pump fitting 1
22 9730.416 screw M 6 X 20 3
23 7090.012 contr.gear pulley 1
24 2440.338 timing belt z=113 1
25 1213.303 seal ring 35X52X7 1
26 9$730.010 screw M 6 X 16 3
27 2690.294 GOVERNOR COVER 1
28 1202.037 rubber o0il seal 1
29 B001.066 ball bearing 1
30 6275.166 plate 1
31 9800.061 screw M 6 X 16 3
32 8805.048 weight support 1
32 8805.090 weight support (min-maX governor) 1
32 8805.096 weight support (min-maX governor - light version 3600 R.P.M.) 1
33 «————- » push rod 0
34 b401.250 CONTROL SLEEVE 1
34c 7352.063 thrust washer 1
35 1585.085 sleeve 1
36 3110.165 thrust roller 1
37 7352.063 thrust washer 1
38 9820.142 screw 1
39 7625.045 washer diam.11 1
41 3240.033 nut M 10 1
42 7495.010 washer 1
43 6800.090 stud 1
44 4110.009 jockey pulley 1
45 6045.087 rocker arm shaft 1
47 1011.632 camshaft 1
47 1011.650 camshaft for vacuum pump 1
49 8430.105 taper pin 8X16 1

printed by LOMBARDINI: 23.09.2014 -

1




Additional Info - Engine: LDW 903 Drawing: D

TIMING/SPEED GOVERNOR

Pos. Old part Serv.Lett. Notes S.No/Date
D 13  9765. 11;T53001i4T 4W5162126
'pD 14 1320108 |- . 4908659 |
'D 17 1970.1401320109 |- 4908659 |
457174*41536414§1§2636é447‘44'44* S 14908659 |
D 18 3580.018'320108 '- 4908659 |
3580. 039L32012%4L 4l§164833
D 19  9730.294 320108 - 4908659
' D 19a 9730.291|340061 |- 4127652 |
9730.322, 320110 - 4910643
9730.366| 320122 |- 5164833
| D 21a 3855.095,340061 (- . 4127652 |
' D 24  2440.2981330063 - 3742951 |
‘ET3§474625546321536625:1:‘4fiEEéd4£HtII*éﬁg&ﬁgéhéiﬁégéfhégg"4* - ]3419671 |
D 34 5401.205'320113 - 4945194 |

| D 34c 320105 4899636 |

D 36 3110.127, 320105 4899636 |
| D 37  1257. 047T§2oo5§4T7‘AEEEEEdAGHtiifsﬁg&ﬁgéhéiﬁé‘gfhggf 77777 4ﬁ3459241
D 45  6045.054|330011 (- 3162126 |
'D 47  1011.5031320108 - 4908659 |
‘ET47‘7‘I61£T§i§‘§466%£“l“"“"“* - Ja127e52

1011.518! 320110 '- 4910643

printed by LOMBARDINI: 23.09.2014 - 2



Y107°60°€T [INIQIVIINOT £q payutid

209/206 ma7 g}

20/
ﬁ/@m 209/205 Mai ht

_ £004 i

c06 Ma15¥ sozi mai ¥

S00443dNS
SO04d

d :3umelq €06 AT PWSug



